
From: Souraya Fathi
To: Elizabeth Rorie
Subject: FW: Town of Decatur - NPDES Engineering Report
Date: Friday, August 22, 2014 12:58:55 PM
Attachments: NPDES _Engineering _rpt_rev_1_2014_0822.pdf

Beth,
 
May you please take of this submittal. Thanks
 

From: Thomas, Paul [mailto:Paul.Thomas@stantec.com] 
Sent: Friday, August 22, 2014 12:54 PM
To: Souraya Fathi
Cc: Bill James (mayorjames@decaturtn.net) (mayorjames@decaturtn.net); Jerry Harris; Sparkman, Jon
Subject: Town of Decatur - NPDES Engineering Report
 

*** This is an EXTERNAL email. Please exercise caution. DO NOT open attachments or click

links from unknown senders or unexpected email - OIR-Security. ***

Good afternoon Ms. Fathi. As discussed, I have attached the revised NPDES Engineering
[...]
PEAK MONTH 1.35 Typical Municipal Value is 1.3.  Must Verify for Decatur.
PEAK DAY 2
PEAK HOUR 3


FLOW AND LOAD MULTIPLIERS FOR IN PLANT RECYCLES (ALLOWANCE)
BOD


FLOW LOAD
AVERAGE 1.05 1.05
PEAK MONTH 1.05 1.05 Note:  With design for nitrification, essentially all
PEAK DAY 1.05 1.05 soluble BOD will be removed.
PEAK HOUR 1.05 1.05 MCRT FOR NITRIFICATION GUIDANCE


IS THERE A PRIMARY CLARIFIER? (ENTER 1 FOR YES, 2 FOR NO) 2 INPUT EFFLUENT NH4-N, MG/L 1
PRIMARY CLARIFIER REMOVALS (SET TO ZERO IF NO PRIMARY), FRACTION INPUT SAFETY FACTOR 2


BOD 0 NITRIFICATION MCRT, DAYS 10.4
DESIGN PEAK MONTH MINIMUM MIXED LIQUOR TEMP, C 13 BASIS:
DESIGN PEAK MONTH MCRT, DAYS 10 MU = (0.47*EXP(0.098*(T-15))*(N/(1+N))
DESIGN SLUDGE YIELD (LB TSS / LB BODR) 1.00 MCRT = SAFETY FACTOR * 1/MU
CLARIFIER DESIGN PARAMETERS NO DO, PH, OR OTHER INHIBITION


SELECT SSP (1=SVI, 2=DSVI, 3=SSVI3.5) 1
VALUE OF SELECTED SSP (SEE VALUES FOR OTHERS IN TABLE), mL/g 175
MAXIMUM CLARIFIER UNDERFLOW RATE (qR, MUST BE ≤ qR,crit) GPD/FT2 500 Note:qR,crit = 518 gpd/ft2
Choose Data Set to be Used for Stirred Zone Settling Velocity Correlation Parameters (See Table Below):


If SVI is specified, choose between Data Sets 1 and 2 1
If DSVI is specified, choose between Data Sets 3 and 4 3
If SSVI is specified, choose between Data Sets 5, 6, and 7 5


Description α β δ γ
1 SVI, Daigger and Roper, 1995 6.495 0 0.001586 0.1646
2 SVI, Ozinsky and Ekama, 1995 (Pitman SVI Family) 8.531 0.00165 0.00091 0.20036
3 DSVI, Daigger and Roper, 1995 7.599 0 0.002555 0.103
4 DSVI, Ozinsky and Ekama, 1995 (UCT DSVI Family) 10.060 0.00297 0.00095 0.29721
5 SSVI, Daigger and Roper, 1995 7.973 0 0.00405 0.0583
6 SSVI, Ozinsky and Ekama, 1995 (UCT SSVI Family) 11.599 0.00636 0.00218 0.16756
7 SSVI, Ozinsky and Ekama, 1995 (Pitman SSVI - GK Set) 14.889 0.00808 0.00264 0.22632


FLOW, LOAD, AND CONCENTRATION TABLE


FLOW BOD5 BOD5
MGAL/D MG/L LB/D


PLANT INFLUENT
AVERAGE 0.68 100 567
PEAK MONTH FLOW AND LOAD 1.19 77 766
PEAK DAY FLOW AND LOAD 1.70 80 1134
PEAK HOUR FLOW AND LOAD 2.04 100 1701


PLANT INFLUENT PLUS RECYCLES
AVERAGE 0.71 100 595
PEAK MONTH FLOW AND LOAD 1.25 77 804
PEAK DAY FLOW AND LOAD 1.79 80 1191
PEAK HOUR FLOW AND LOAD 2.14 100 1786


SECONDARY INFLUENT W/O RECYCLES*
AVERAGE 0.68 100 567
PEAK MONTH FLOW AND LOAD 1.19 77 766
PEAK DAY FLOW AND LOAD 1.70 80 1134
PEAK HOUR FLOW AND LOAD 2.04 100 1701


SECONDARY INFLUENT WITH RECYCLES*
AVERAGE 0.71 100 595
PEAK MONTH FLOW AND LOAD 1.25 77 804
PEAK DAY FLOW AND LOAD 1.79 80 1191
PEAK HOUR FLOW AND LOAD 2.14 100 1786


*  IF NO PRIMARY, PLANT INFLUENT AND SECONDARY INFLUENT ARE THE SAME.


Data Set
Parameters Per IAWQ STR6 Nomenclature







DECATUR TN ACTIVATED SLUDGE CALCS 6-27-14.xls 8/15/2014 12:13 PM


AERATION BASIN MIXED LIQUOR SOLIDS CONCENTRATIONS AVG PK. MO.
SECONDARY INFLUENT BOD LOAD WITH RECYCLE, LB/D 595 804
SLUDGE PRODUCTION, LB/D 595 804 BASED ON SLUDGE YIELD = 1.00 LB TSS / LB BOD
MLSS INVENTORY, LBS 5955 8039 BASED ON MCRT = 10 DAYS
MLSS CONCENTRATION, MG/L 2856 3856 BASED ON AERATION BASIN VOL = 0.25 MGAL


Note:  The calculated MLSS concentrations are acceptable, therefore basin volume is adequate.
Acceptable clarifier solids flux based on peak month MLSS is verified below.


CLARIFIER ANALYSIS


RECAP OF KEY DESIGN PARAMETERS FROM ABOVE
SSP Used (1=SVI, 2=DSVI, 3=SSVI3.5) 1
SSP Value, mL/g 175
Peak Month Flow, Mgal/d (See Note to Right) 1.25 197 m3/h
Peak Day Flow, Mgal/d 1.79 281 m3/h
Peak Hour Flow, Mgal/d 2.14 338 m3/h
Underflow Rate @ Peak Day, gpd/ft2 500 0.849 m/h Note: 1 Mgal/d = 157.7 m3/h
Underflow Rate @ Peak Hour, gpd/ft2 500 0.849 m/h 1 Mgal = 3785 m3
MLSS @ Peak Month and Peak Day Flow, g/L 3.856
SSP Used (1=SVI, 2=DSVI, 3=SSVI3.5) 1 1 m/h = 589 gpd/ft2
SSP Value, mL/g 175 1 kg/m2.h = 4.91 lb/d.ft2
Total Reactor Volume, Mgal 0.250 946 m3
Total Clarifier Area, ft2 3120 290 m2


Chosen Data Set for SSP Correlations this Analysis (1 through 7) 1
Values for Chosen Data Set α β δ γ


1 SVI, Daigger and Roper, 1995 6.495 0.00000 0.001586 0.16460


Note: Equation for Stirred Zone Settling Velocity (IAWQ Nomenclature):  VZS = α*exp(-β*SSP-(γ+δ*SSP)X)
Where SSP = Sludge Settleability Parameter (SVI, DSVI, or SSVI)


Calculate Critical and Actual Underflow Rates and XCRIT Based on Selected Correlation Parameters
qr,crit = α * exp(-β*SSP-2) 0.879 m/h
qr,crit = 518 gpd/ft2
Xcrit = 2/(γ+δ*SSP) 4.523 g/L
Maximum Underflow Rate as Input Above, But Limited to qR,crit 0.8489 m/h


500 gpd/ft2


Clarifier State Point Analysis
Peak Day Peak Hour


Clarifier Overflow Rates Based on Design Flows and Clarifier Areas 0.9712 1.1655 m/h
572 686 gpd/ft2


Underflow Rate 0.8489 0.8489 m/h
500 500 gpd/ft2


Total RAS Flow 1.560 1.560 Mgal/d
Total Flux Applied = XF(qR + qA  ) 7.02 7.77 kg/m2.h


34.46 38.13 lb/d.ft2
Underflow Concentration = Total Applied Flux / qR 8.3 9.1 g/L


The equation of the solids flux due to settling line is:
jS = Xα*e(-β*SSP-(γ+δ*SSP)X)


Settle Flux, Underflow and Overflow Rate Lines


MLSS, g/L lb/d.ft2 X, g/L
Solids Flux, 


lb/d.ft2
0.5 12.808 Peak Day Flow
1 20.536 Overflow Rate Line 0.000 0.000
2 26.395 10.000 47.688
3 25.444
4 21.802 Underflow Rate Line 0.000 34.457
5 17.514 8.267 0.000
6 13.506 Peak Hour Flow
7 10.127 Overflow Rate Line 0.000 0.000
8 7.438 7.000 40.058
9 5.377
10 3.840 Underflow Rate Line 0.000 38.134
11 2.714 9.149 0.000
12 1.903
13 1.325 Pivot Points
14 0.917 Peak Day Flow 3.86 18.387
15 0.631 Peak Hour Flow 3.86 22.064







DECATUR TN ACTIVATED SLUDGE CALCS 6-27-14.xls 8/15/2014 12:13 PM


Note:  Settling Flux Curve Based on
SVI = 175 mL/g


Note:  Successful operation is indicated when the pivot point and the descending
leg of the underflow line are below the settling flux curve.


0


5


10


15


20


25


30


35


40


45


50


0 2 4 6 8 10 12 14 16


Fl
ux


, l
b/


d.
ft2


 


MLSS, g/L 


Clarifier State Point Analysis 


Settling Flux (Based on Design SVI) Peak Day State Pt Peak Hour State Pt





		DECATUR TN ACTIVATED SLUDGE CALCS 6-27-14.pdf

		Sheet1











Prepared for: 

Town Of Decatur  

May 7, 2014 

August 22, 2014 (Revision) 

NPDES Engineering 

Report 

Town of Decatur 

Wastewater Treatment Plant 

(TN0058521) 

Stantec Consulting Services Inc. 
Design with community in mind 

www.stantec.com 



 

 

v:\1756\active\175618302\clerical\report\rev 1\npdes _engineering _rpt_rev_1_2014_0822.docx ii 

Table of Contents 

Section Page No. 

 Introduction ................................................................................................. 1 1.0

 Service Area and Flow Projections ............................................................ 1 2.0

 Antidegradation .......................................................................................... 4 3.0

 Description of Alternatives ......................................................................... 4 4.0

 Zero Discharge Alternatives ............................................................... 4 4.1

4.1.1 Spray Irrigation (ZD-1) ....................................................... 5 
4.1.2 Drip Irrigation (ZD-2) .......................................................... 5 
4.1.3 Partial Land Application (ZD-3) ....................................... 6 

 Flow Transfer Alternatives ................................................................... 6 4.2

4.2.1 Athens Utilities Board Wastewater Treatment 

Plant (FT-1) .......................................................................... 6 
4.2.2 City of Dayton, Tennessee Wastewater 

Treatment Plant (FT-2) ....................................................... 7 
 Other Alternatives ............................................................................... 7 4.3

4.3.1 Expansion of the Existing Facility (O-1) ........................... 7 
4.3.2 Additional Treatment Technologies ............................... 8 
4.3.3 Removal of Collection System Infiltration and 

Inflow ................................................................................... 8 
4.3.4 No Action Alternative (O-2) ............................................. 9 

 Evaluation of Alternatives ........................................................................... 9 5.0

 Feasibility .............................................................................................. 9 5.1

 Socioeconomic Evaluation ............................................................. 10 5.2

5.2.1 Athens Utilities Board Wastewater Treatment 

Plant (FT-1) ........................................................................ 10 
5.2.2 City of Dayton Wastewater Treatment Plant  

(FT-2) .................................................................................. 11 
5.2.3 Expansion of Existing Facility (O-1) ................................ 11 
5.2.4 No Action (O-2) ............................................................... 11 

 Environmental Consequences ........................................................ 11 5.3

5.3.1 Athens Utilities Board Wastewater Treatment 

Plant (FT-1) ........................................................................ 11 
5.3.2 City of Dayton Wastewater Treatment Plant 

(FT-2) .................................................................................. 12 
5.3.3 Expansion of Existing Facility (O-1) ................................ 12 
5.3.4 No Action (O-2) ............................................................... 12 

 Alternatives Evaluation Summary ................................................... 13 5.4

 Proposed Wastewater Treatment Facility ................................................ 14 6.0

 Proposed Timeline ............................................................................. 16 6.1



v:\1756\active\175618302\clerical\report\rev 1\npdes _engineering _rpt_rev_1_2014_0822.docx iii 

List of Tables 

Table Page No. 

Table 1. Population Trends ...................................................................................... 3 

Table 2. Summary of Alternatives ........................................................................ 13 

List of Figures 

Figure Page No. 

Figure 1. Service Area and Location Map ............................................................ 2 

Figure 2. Decatur WWTP Flow Schematic with 2014 Improvements ................ 15 

List of Appendixes 

Appendix A 

Appendix B 

Appendix C 

Appendix D 

Appendix E 

Environmental Protection Agency Economic Guidance Worksheets A-D 

Engineering Report, Prepared by Arcadis 

Environmental Report, Prepared by Stantec 

NPDES Permit Application, Form 2A 

Simplified Design Verification Spreadsheet 



NPDES Engineering Report  

  

Town of Decatur 

Wastewater Treatment Plant  

(TN0058521)  

 

v:\1756\active\175618302\clerical\report\rev 1\npdes _engineering _rpt_rev_1_2014_0822.docx 1 

 Introduction 1.0

The Town of Decatur has owned and operated its sanitary sewer system since 1980. 

The system is comprised of a gravity collection system, pump stations, and a 

wastewater treatment plant.  The treatment plant was originally designed to treat 

0.17 million gallons per day (MGD) on an average day, with a peak hydraulic 

capacity of 0.34 MGD. The original facility consisted of an influent pumping station, 

an equalization basin, (2) aeration basins, (2) clarifiers, a chlorine contact chamber, 

and an effluent pumping station.  The plant’s effluent was pumped via force main to 

River Mile 514.8 of the Tennessee River.  The plant utilized aerobic digestion to 

process solids and used sand drying beds to dewater sludge for disposal. 

The plant was expanded in 1993 and the plant’s design capacity was increased from 

0.17 MGD to 0.34 MGD.  The upgrade converted the existing equalization basin to an 

aerobic digester, added a third clarifier, added a new chlorine contact chamber, 

added a blower building, and expanded the sand drying bed system.  As a result of 

this upgrade, the peak hydraulic capacity of the plant was increased to 0.90 MGD.  

The Town currently desires to expand the plant to address the needs of existing 

residential, commercial, and industrial customers and to obtain some excess 

treatment capacity to facilitate growth.  The proposed improvements will increase 

clarification and aeration at the existing plant.  

 Service Area and Flow Projections 2.0

The wastewater treatment plant is located along Decatur Creek south of the Town of 

Decatur. The sewer collection system primarily includes areas within the municipal 

boundary as well as the existing industrial park.  See Figure 1. Future service areas of 

the Town would generally be limited by municipal boundary and potential industrial 

users.  

The Center for Business and Economic Research (CBER) shows the 2010 population of 

Meigs County and Decatur, Tennessee to be 11,753 and 1,598, respectively.  The 

CBER projects the populations of both the County and the Town of Decatur to be 

increasing over the next 20 year period.  This area is considered to be the center of 

the commercial and retail shopping area for the County.  If the current 

commercial/retail trend continues, this area could grow beyond that which was 

projected by the CBER. 



Copyright:© 2013 National Geographic Society, i-cubed

Legend

April 2014
Project No.

Client/Project
Client: Town of Decatur, Tennessee
Project: Proposed Wastewater Treatment Plant Expansion

Figure No.
1

Title
Service Area and Location Map

\\
us

12
43

-f0
1\

wo
rkg

ro
up

\1
75

6\
mi

sc
ell

an
eo

us
\G

IS\
Ch

at
ta

no
og

a_
of

fic
e\

De
ca

tu
r\D

ec
at

ur.
m

xd
Re

vis
ed

: 2
01

4-0
4-3

0 B
y: 

mg
re

en
e

Wastewater Treatment Plant
8" Gravity Lines
10" Gravity Interceptor
8" Effluent Discharge Pipe
Sewer Service Area

1.  Base features: 2013 National Geographic Society, i-cubed
Notes

0 2,800 5,600
Feet

1:36,000

To 
Cha

ttan
oog

a

To Athens

Town of Decatur
Sewer Service Area

Outfall

8" Effluent Discharge
Force Main

8" Gravity Line to
Industrial Park 

10" Gravity Interceptor

Town of Decatur
Wastewater
Treatment Plant
NPDES Permint No. TN0058521

Meigs County

8" Gravity Collection Lines
to Remainder of Collection
System

Industrial Park
Sewer Service Area



v:\1756\active\175618302\clerical\report\rev 1\npdes _engineering _rpt_rev_1_2014_0822.docx 3 

It is assumed that as the population of Decatur and the surrounding areas increase, 

so will the corresponding sewer service area.  This growth will comprise of residential, 

commercial and industrial customers. 

Table 1 shows the historical and projected population for Meigs County and the 

Town of Decatur. 

Table 1. Population Trends 

Year Meigs County 1 

Compounded 

Annual Growth 

Rate 

Decatur 2 

Compounded 

Annual Growth 

Rate 

2010 11,753 1,598 

2015 12,151 0.67% 1,681 1.02% 

2020 12,462 0.51% 1,734 0.62% 

2025 12,682 0.35% 1,770 0.41% 

2030 12,794 0.18% 1,790 0.22% 

2035 12,770 -0.04 1,796 0.07% 

2040 12,655 -0.18 1,797 0.01% 

1. University of Tennessee, Center for Business Economic Research (CBER)

Population Projections for Tennessee and Counties by Gender, Race, and Age Group, 2015 – 2064

2. University of Tennessee, Center for Business Economic Research (CBER) Population

Projections for Tennessee Places (cber.bus.utk.edu/data/plcpj12.htm)

Average daily plant effluent flows for 2011, 2012, and 2013 were 0.32, 0.29, and 0.40 

million gallons per day (MGD) respectively.  While 2012 was a drier year by 

comparison, the recent range of average daily flows exhibits that the system flows 

are increasing.  

It is assumed that as the population of Decatur and the surrounding areas increase, 

so will the corresponding sewer service area.  The growth of the service area will 

support additional residential flows in addition to commercial and industrial flows. It is 

also assumed that the percentage of connected customers within the service area 

will continue to increase with time in the form of existing homes and new 